%‘ WATER POLLUTION CONTROL RESEARCH SERIES @ 11010 FLQ 03/71
- %

Phosphorus Removal with

Pickle Liquor in an Activated
Sludge Plant

ENVIRONMENTAL PROTECTION AGENCY @ RESEARCH AND MONITORING



WATER POLLUTION CONTROL RESEARCH SERIES

The Water Pollution Control Research Series describes
the results and progress in the control and abatement
of pollution in our Nation's waters. They provide a
central source of information on the research, develop-
ment, and demonstration activities in the Environmental
Protection Agency, through inhouse research and grants
and contracts with Federal, State, and local agencies,
research institutions, and industrial organizations.

Inquiries pertaining to Water Pollution Control Research
[...]
free acid which ranged from 2.1 to 5.8% stoh for the A. 0. Smith
Corporation pickle liquor and from 6.6 to"9.3% H,S0), for the U. S.
Steel Corporation pickle liquor did not have any apparent effect
on the plant operation.

9. The pickle liquor caused no problems with the plant physical
facilities.



SECTION II

RECOMMENDATIONS

The results of this one year study have shown that it is
not only feasible but practical to add waste sulfuric pickling liquor
as a source of iron for phosphorus precipitation and removal at the
Milwaukee Sewerage Commission's Jones Island Activated Sludge Plant.
Since iron was added only to the 115 MGD East Plant, the next phase
for demonstration and experimental purposes would be to add the pickle
liquor to the 85 MGD West Plant.

This 1970 study indicated that pickle liquor addition did
not adversely affect purification and was effective in maintaining low
East Plant effluent phosphorus residuals. Addition of iron to the West
Plant would increase phosphorus removal and subject the waste sludge
dewatering facilities to a 100% iron addition. With the entire 200
MGD Jones Island Waste Water Treatment Plant receiving iron, the West
Plant sludge characteristics will change as it did in the East Plant
and should produce a sludge with a different ferric chloride demand.
A study such as this would prove valuable if the waste water character-
istics remain relatively the same. Since the present State of
Wisconsin phosphorus removal requirement of 85% was obtained in 1970,
the addition of iron to the entire plant is unnecessary except for
experimental purposes.

Another consideration is to continue adding pickle liquor
only to the East Plant. The iron probably affects other chemical
removals in addition to the phosphorus. The 1970 project could be
expanded to investigate the removal of the other chemicals of
interest in water pollution and waste water treatment. Meters
could be installed to accurately measure sludge production making
it possible to determine the difference between the East Plant and
the control West Plant using a mass balance. Also optimum iron
requirements for phosphorus removal could be determined especially
with the type of equipment presently installed and operating.



SECTION III

INTRODUCTION

In 1967 the Sewerage Commission of the City of Milwaukee
initiated a three year research program to evaluate the phosphorus
removal in the Jones Island Activated Sludge Plant. This research
program, funded in part by the Water Quality Office, Environmental
Protection Agency, included studying methods to enhance phosphorus
removal. The theories of biological phosphate removal as stated by
Levin and Shapiro (1), Vacker et al.(2) Borchardt and Azad (3) and
Wells (U4) along with the chemical precipitation theories contended
by Menar and Jenkins (5) were reviewed and attempts were made to
maximize biological precipitation of phosphorus in the activated
sludge plants. The 200 MGD Jones Island Plant consisting of the
85 MGD West Plant and the 115 MGD East Plant operated in parallel
receiving a common screened sewage was ideal for plant wide variation
of operating parameters to effect phosphorus removal.

In 1968 the Sewerage Commission of the City of Milwaukee and
the Water Pollution Control Corporation of Milwaukee, conducted a
plant scale study to enhance phosphorus removal by chemical precipi-
tation using aluminum and iron salts at a small activated sludge plant
(40-70,000 gallons per day) located in a contract area of the Metro-
politan Sewerage District. This work, at a plant receiving only
domestic wastes from & small subdivision, expanded the pilot plant
work done by Barth and Ettinger (6). Following successful phosphorus
removal with both sodium aluminate and alum, iron in the form of
ferrous sulfate was added. The A.0. Smith Corporation, who Joined
the study at this point, supplied the iron in the form of a neutral-
ized waste pickle liquor and also furnished laboratory services. The
conclusions of the May 1968 to January 1969 study indicated that the
aluminum or iron addition, to remove phosphorus, was an effective and
econcmical method to enhance phosphorus removal.

Concurrent research being conducted at the Sewerage Commis-
sion's Jones Island plant to relate operating parameters to phosphorus
removal indicated that 60 to 90% total phosphorus removal could be
expected but control of plant operations to consistently remove 85% of
the phosphorus as required by the State of Wisconsin Department of
Natural Resources could not be accomplished. Supplementary cationic
precipitation of phosphorus in conjunction with the activated sludge
process was therefore investigated. Iron was chosen as the cation to
be used because of the availability of pickle liquor from the A. O.
Smith Corporation, the cooperative attitude of the company, the
success experienced at the small activated sludge plant study and the
relative costs of the chemicals.



In September 1968, Mr. George Hubbell (7) reported on his
federal grant activities to remove phosphorus from Detroit's waste
water. He indicated the phosphorus removal was achieved through
chemical precipitation using iron in a pilot plant. In May 1969 repre-
sentatives of the Milwaukee Sewerage Commission went to Detroit to ob-
serve the operation and discuss the project with Dr. Albert M. Shannon,
Chief of Water and Sewage Treatment. This information, combined with
the previous Sewerage Commission work, indicated that iron addition to
a portion of the Jones Island plant was the next logical step.

When a decline in phosphorus removal occurred in June of 1969
as a result of the Milwaukee Brewery strike it was decided to add
neutralized pickle liquor, from the A.0. Smith Corporation, to one
East Plant aeration tank to observe the effects upon phosphorus precipi-
tation and on the mixed liquor biota. This test indicated that the
iron effectively reduced the effluent phosphorus concentration with no
noticeable 111 effects on the treatment process or equipment. An
addition rate of 15 mg/l of iron to the mixed liquor was found to
maximize phosphorus removal. Neutralization of the pickle liquor free
acid (2-5%) was not necessary.

After the plant returned to normal operation following the
five week brewery strike (June 9 to July 15), unneutralized waste
pickle liquor was added to the entire 115 MGD East Plant from November
3 to November 1k, 1969. The pickle liquor was trucked to the Jones
Island plant by the A.0. Smith Corporation and about 20,000 gallons of
the liquor was added to the mixed liquor aeration tank feed channel
each day. The plant scale test confirmed the single tank studies.

At this point, the Sewerage Commission of the City of Milwaukee
applied for a federal demonstration grant to assist in covering the
cost of a one year plant scale study to add pickle liquor to enhance
phosphorus removal. The A.0. Smith Corporation agreed to construct
and maintain pickle liquor storage and addition facilities and to
deliver the waste pickle liquor to the Jones Island plant.



SECTION IV

OBJECTIVES

The objectives of the pickle liquor iron addition to the
115 MGD East Plant included:

A.

Evaluate the effectiveness of continuous iron
addition to maintain an effluent total phosphorus
concentration of 0.50 mg/l P or less.

Compare the efficiency of the West and East Plants
in removing phosphorus, BOD, COD and suspended
solids.

Determine the optimum iron requirements to
maximize phosphorus removal.

Determine the effects of iron addition on the
mixed liquor biota and its settling character-
isties.

Determine the effects of iron addition on the plant
physical facilities.

Determine the effect of iron addition on the waste
sludge conditioning ferric chloride requirements.



SECTION V

SEWERAGE COMMISSION OF THE CITY OF MILWAUKEE

JONES ISLAND PLANT (8, 9)

The Jones Island activated sludge waste water treatment plant
is designed to treat 200 million gallons of sewage daily. The plant
consists of the original 85 MGD West Plant and a 115 MGD East Plant
addition operated in parallel and receiving the same raw screened
sevage. The treatment plant has a connected population of about
1,000,000 people. The service area includes about 17,000 acres of
a combined sewer system and about 83,000 acres having a separate
sanitary sewer systen.

The primary treatment facilities consist of conventional
coarse screening (mechanically cleaned bar screens, 1" between bars)
to remove hair, fleshings, garbage, rags, wood etc. Following
coarse screening, the waste water is directed to the grit chambers
consisting of eight 8 x 8 x 90 foot long compartments to reduce the
flow velocity to one foot per second. At this reduced flow rate the
grit consisting of sand, gravel, coal, ashes and some organic solids,
ig deposited on the bottom.

Following this treatment, the waste water is directed to
rotary drum fine screens (3/32 inch slots - 2 inches long) to remove
troublesome solids beforethe waste water is divided between the
West and East conventional activated sludge plants for treatment.

The West Plant has a ridge and furrow-type aeration plate
arrangement in the 24 aeration tanks. The tank arrangement allows
the mixed liquor to travel through U472 feet of aeration tank (22
feet wide, 15 feet deep) prior to flowing into one of the 11 - 98
foot diameter sedimentation tanks. The East Plant has twenty
aeration tanks where the mixed liquor travels through ThO feet of
tank length (22 feet wide and 15 feet deep). These tanks have a
longitudinal plate arrangement (10, 11). This plant has ten sedi-
mentation tanks each consisting of two adjoining 84 foot diameter
tanks. In both plants the return sludge volume added to the
screened sewage is about 25% of the sewage volume but occasionally,
the return sludge volume has been increased to 35%.

The aeration tanks in both plants are designed to aerate
the mixed liquor (screened sewage plus return sludge) for an
average period of six hours varying from four to eight hours over
minimum and maximum flow rates. The aerated mixed liquor is then
directed to the final sedimentation tanks for an average of a two



hour detention time (the surface settling rate for West and East

Plants are respectively 900 and 870 gpd / sq ft at design flow) where
the settled sludge is drawn from the bottom of the base and the effluent
is discharged over a series of weirs into Lake Michigan.

The mixed liquor solids that are wasted from both the West
and East Plants are directed to one of six gravity thickeners located
in the West Plant. The thickened waste sludge is conditioned with
ferric chloride, filtered on vacuum filters, dried in rotary dryers
and sold as a fertilizer called Milorganite. This is the only way
sludge can be removed from the plant. During 1970 a total of 71,500
tons (dry basis) of solids were removed in the dewatering plant. The
physical layout of the Jones Island Plants is shown in Figure 1.

10



HIGH 8 LOW LEVEL

’ SEWAGE SIPNONS] HARBOR ENTRANCE

AN i
N I
§ H
i - > = i =)
KINNICKINNIC 1. /( e =
9| |n 21 = E Ei
= = =
= a |4 4= A -
& 3 - 7 s =
/ : = 3 =
) POWER , |. \ . \ ; ] = ¥ E
Lo wouse |} BRI BN i (9] 3 = A
> ) < e oy e e e $EE60 -1 - Y S,y s 5 d AL - K
RO . T N = 7
, I O Y i
o ; !
; j |1 :
gyq |l | eower wouse [0} ! ) m.uzuku/s =+ ¥
g I ; : + ====== % .
& : bs S RETURN - SCUDGE- — - FHANNEES — - ————— - OIS t RSN s Goreact
4 ] ; P T--ATk:
seavice | 1h]* H ' \\ /\ M
swoe | 018 | e ] ) S R
e S (M '
FINE SCREEN} |17/, R = il f 3 R S B et e g st [g ' C
wouse ~ 1N SEEEEERE R _T'ﬁ uT-r—. nm«hﬂ:-?-?——ﬂ‘ TR R SRS s e H
1 ; ‘ ["“-A I
i kc G
4 A
LR
¥ N
o) |i2 14 ZQD E
1 5 oy ' Lt %] M 17 T =
R T T - e = A—r
[N =
FERTILIZER STORAGE 8LDG ‘.( i
= =

7 - = — ;__#;E_T__‘\~
MILORGANITE PACKAGING B LOADING %l R AN
1 i g 8L0G —J -
T =AY el Gl
, F_ Do T
. — _ :_— S ,___:,1,.7,,.‘_:.,:/ PICKLE LIQUOR STORAGE
el ) j 2 TANKS € 30’.000 gals.

N _—~da~7§é-—*»_:(//’/

Figure |

Jones Island Waste Water Treatment Plant



SECTION VI

JONES ISLAND PLANT OPERATION

The Milwaukee Metropolitan area, serviced by the Jones Island
Waste Water Treatment Plant, contains a variety of industries and the
liquid wastes vary from low strength metal-working wastes to the con-
centrated organic wastes contributed by the large brewing industries.
During 1970, the average daily waste water volume received was 171.9
mgd, having a BOD content of 209 mg/l. The average weekday flow
(industrial and domestic) was 181.2 mgd with a BOD of 237 mg/l and
the Sunday flow (essentially domestic) was 143.4 mgd with a BOD of
114 mg/l. Calculations from this. data indicate that21% of the flow
is from industry along with 52% of the BOD contribution.

With this type of load on a waste water treatment plant, many
changes are necessary to maintain an efficiently operating plant and
many problems can be experienced. The following review discusses
the monthly operational conditions and changes made in 1970.

January: The average sewage flow that entered the plant was 157 mgd
and was divided, directing on an average, 46% to the West Plant and
54% to the East Plant. From the 4th to the 6th, the sludge dewatering
facilities were shut down for scheduled maintenance (this is usually
done once or twice a year as necessary). Prior to the dewatering
plant shutdown, the mixed liquor suspended solids concentration was
reduced and during the shutdown period, the mixed liquor suspended
solids that are normally wasted, were recycled and permitted to build
up within the system.

During 1969 an uncontrollable growth and froth formation,
identified as Actinomycetaceae Genus Nocardia would periodically de-
velop on aerated mixed liquor and return sludge channels (see Appendix
A). The 1969 appearance was the first observed at this plant and it
was restricted to the East Plant. The third occurrence appeared in
both plants in December, 1969 and continued into January, 1970. Some
of the aeration tanks were as much as 80% covered with the froth that
wvas present in both the West and East Plants. The mixed liquor food
(BOD) to microorganisms (MLVSS) ratio remained low because of the
shutdown which was probably responsible for the continued presence
of the froth, although information received from other treatment
plant operators indicated that the froth comes and goes without any
known reason.

February: The average sewage flow that entered the plant was 158 mgd
with an average distribution of 50% to each plant. The distribution
was adjusted and six of the twenty (30%) East Plant aeration tanks
were taken out of service to increase the food to microorganism ratio
in an attempt to eliminate the Nocardia froth. By the end of the third



week, the froth had practically disappeared and the plant operation
continued under these conditions to determine if these changes caused
the disappearance of the Nocardia froth.

March: The distribution of the average 161 mgd of sewage that entered,
averaged 50% to each plant. The six idle East Plant aeration tanks
were returned to service on the 6th, resulting in an East Plant loading
30% less than the West Plant. The Nocardia froth had not returned, but
patches of a white foamy substance formed on the aeration tanks in both
plants. This substance has an irridescent cast and appears to be a
detergent type foam of air, water and some grease solids. The greater
the solids concentration, the browner the color. The Jones Island
laboratory was not equipped for any detailed analyses of the foam.

April: The 50 - 50% sewage distribution was continued until April 27
when it was changed to 45% to the West Plant and 55% to the East Plant.
The distribution of the sewage, averaging 172 mgd, resulted in an East
Plant loading 25% less than the West Plant for the majority of the
month. The distribution was changed because of overloaded West Plant
sedimentation basins and sludge settling problems. These changes
resulted in overloaded sedimentation basins in both plants., This over-
loading caused a MLSS discharge into the effluents which effects the